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REPORT
Lab Sample No.
41694 Cement Board (1/27)
PROCEDURE

Sample was cut and tested for unnotched Izod impact strength per ASTM D256 (Method B).

RESULTS
Test

[ZOD Impact Resistance, ft/Ibs/in (Break)
(ASTM D256, Method B)

Mean: 0.59
Standard Deviation: 0.07

CB — Complete Break
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Analyst: TL, KJ
KWJ: JS

Report No: 41694-B

THE ANALYSIS OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT OR ANY PART THEREOF MAY

NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT.



